



LA Testing

11652 Knott Street Unit F5, Garden Grove, CA 92841

Phone/Fax: (714) 828-4999 / (714) 828-4944

losalamitoslab@latesting.com

LA Testing Order: 331207972

CustomerID: 32FOCU65

CustomerPO:

ProjectID:

Attn: [Redacted]

Phone: [Redacted]

Focus Environmental Consulting
750 South Lincoln Avenue
Suite 104-166
Corona, CA 92882

Fax:
 Received: 05/30/12 1:00 PM
 Analysis Date: 5/31/2012
 Collected: 5/29/2012

Project: Kern PP

Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 and/or EPA 600/M4-82-020 Method(s) using Polarized Light Microscopy

Sample	Description	Appearance	Non-Asbestos		Asbestos
			% Fibrous	% Non-Fibrous	% Type
0529-1-01 331207972-0001	Broiler Brick / NW Boiler	Black/Orange Non-Fibrous Heterogeneous		100% Non-fibrous (other)	None Detected
0529-1-02 331207972-0002	Broiler Brick / NE Boiler	Brown Non-Fibrous Homogeneous		100% Non-fibrous (other)	None Detected
0529-1-03 331207972-0003	Broiler Brick / SE Boiler	Tan Non-Fibrous Homogeneous		100% Non-fibrous (other)	None Detected
0529-2-04 331207972-0004	Mortar-Refractory / NW Boiler	Red/Black/Beige Non-Fibrous Heterogeneous		100% Non-fibrous (other)	None Detected
0529-2-05 331207972-0005	Mortar-Refractory / NE Boiler	Brown/White Non-Fibrous Heterogeneous		100% Non-fibrous (other)	None Detected
0529-2-06 331207972-0006	Mortar-Refractory / SE Boiler	Tan Non-Fibrous Homogeneous		100% Non-fibrous (other)	None Detected
0529-3-07 331207972-0007	Boiler Insulation / SE Boiler @ Outer Wall	Brown Non-Fibrous Homogeneous	3% Fibrous (other)	97% Non-fibrous (other)	None Detected
0529-3-08 331207972-0008	Boiler Insulation / NE Boiler @ Outer Wall	Brown Non-Fibrous Homogeneous	5% Glass 5% Fibrous (other)	90% Non-fibrous (other)	None Detected

Analyst(s)

[Redacted]

[Redacted]

[Redacted] Laboratory Manager
 or other approved signatory

EMSL maintains liability limited to cost of analysis. This report relates only to the samples reported and may not be reproduced, except in full, without written approval by EMSL. EMSL bears no responsibility for sample collection activities or analytical method limitations. Interpretation and use of test results are the responsibility of the client. This report must not be used by the client to claim product certification, approval, or endorsement by NVLAP, NIST or any agency of the federal government. Non-friable organically bound materials present a problem matrix and therefore EMSL recommends gravimetric reduction prior to analysis. Samples received in good condition unless otherwise noted. Estimated accuracy, precision and uncertainty data available upon request. Unless requested by the client, building materials manufactured with multiple layers (i.e. linoleum, wallboard, etc.) are reported as a single sample.

Samples analyzed by LA Testing Garden Grove, CA NVLAP Lab Code 101384-0, CA ELAP 1406

Initial report from 05/31/2012 12:19:18